
A

B

B

C

Parts List

(A)

(B)

(C)

Seat

Side Panel

Crossbar

1 Pc.

2 Pcs.

1 Pc.

C
B

B

A

Hardware

F6 x 1 1/4” JCB M6 x 30 Allen Key

x 2

F6 x 1 1/4”

x 2

x 4

JCB M6 x 30

x 4

x 1

Assembly the unit by attaching the Seat (A), Side Panels (B) and Crossbar (C) together 
by using Screw JCB M6 x 30 and Screw F6 x 1 1/4” as shown in diagram.

Assembly Instruction

18” White Oak Shower Bench


